1-3 [ENGINE, FUEL GROUP (ACCELERATOR LINKAGE)
NO _ [PART NO PART NAME QT |SOURCE NOTE/COMMENTS  |CAST
1/18010-95N ACCELERATOR PEDAL 1 |DC DEVELOPMENTS
2|18015-95N CLUMP, WIRE 1 |MUSSETT ENG
3/18020-95N COVER, WIRE 1 |GRISTON
4{18021-95N HOLDER, WIRE 1 |GRISTON
5|C - 050 STOPPER 1 |C 0 H BAINES SEAL KIT 44120-N9528
6]737110081 ACCEL CABLE 1 [TOMITA / SUBARU
7|WT27/20 WASHER (¢ 27/ 20 t:1) 2 [INDFAST
8|WW27,/20 WAVE WASHER (¢27.5/¢21 £:0.3) 1 | INDFAST
9]C - 20 C RING (¢20 SHAFT)D1400-0200 1 | INDFAST
10]|BB5/16S BOLT M5 X 0.8 L:16 (BUTTON HEAD) (§ 4 |INDFAST
11{W5 WASHER M5 4 |INDFAST
12{15088 GROMMET 1 _|MOSS
13[{18025-95N STOPPER PLATE 1 |GRISTON
14{C - 050 STOPPER MOULDING 1 |C 0 H BAINES
15|BB6/16S BOLT M6 X 1 L:16 (BUTTON HEAD) (SUY 2 |INDFAST
16{NL6 LOCK NUT M6 X 1 2 [INDFAST
17{W6 WASHER M6 4 |INDFAST
18[{WS6 SPRING WASHER M5 4 |INDFAST
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